BORTEZOMIB-THALIDOMIDE-DEXAMETHASONE (VTD) for patients with NEWLY DIAGNOSED myeloma eligible for PBSCT, 28 day cycle

INDICATION:

 Induction treatment of adults with previously untreated multiple myeloma, who are eligible for high-dose chemotherapy with haematopoietic stem cell transplantation. More appropriate for high-risk MM patients. High risk (unknown risk, cytogenetics failed)

Appropriate therapy for relapsed or refractory multiple myeloma in bortezomib naïve patients.

Prior to a course of treatment

- Assess cardiac function by history and exam with ECG, CXR. Consider MUGA scan if abnormal. Note bortezomib is contraindicated if severe cardiac impairment. Consider base line ECHO
- Bone marrow aspirate and trephine (with immunophenotyping for kappa/lambda if appropriate)
- Assess for peripheral neuropathy may worsen on therapy; contraindicated if Grade 3 sensory
- Check FBC neutrophils must be >0.5 and platelets must be >25 unless due to marrow infiltration
- Check renal function and LFTs, bone profile, uric acid, TSH see dose modification.
- Electrophoresis and immunofixation for quantitation of serum paraprotein and immunoglobulins
- Serum free light chain assay (Freelite), β2 microglobulin, LDH
- Baseline random blood glucose level
- Virology : HIV, Hepatitis B (including core antibody), and Hepatitis C
- Urine pregnancy testing for pre-menopausal women younger than 55 before each cycle.
- Patients must be counselled about the risk of birth defects with foetal exposure to thalidomide. Prescription must be accompanied by a completed thalidomide prescription authorization form.
- If appropriate discuss possibility of pregnancy with female patients and need for contraception with both male and female patients. Discuss potential for infertility offer semen cryopreservation to male patients
- Written consent for course

Prior to each cycle

- Medical review of fitness for chemotherapy exclude active infection, major changes in organ function.
- Check FBC, U&Es, creat, LFTs see dose modification. Discuss with consultant if renal or hepatic function have changed change significantly.
- Encourage patient to drink 3 L fluid daily

Prior to each dose

- Reassess for peripheral neuropathy see dose modifications
- Check FBC give blood product and GCSF support as necessary during the cycle.

Bortezomib	1.3mg/m ²	SC Bolus	days 1, 8, 15 and 22
Thalidomide	50 -100 mg Start with 50mg and increase as tolerated	PO (preferably nocte)	Daily
Dexamethasone	20mg od	PO	Days 1, 2, 8, 9, 15,16 and 22,23 (i.e. day of and day after each Bortezomib dose)

Repeat cycle every 28 days

• It is recommended that patients with a confirmed maximal response receive 2 additional cycles of treatment beyond confirmation of this status to a maximum of 8 treatment cycles.

Anti-emetic prophylaxis

Low emetic Risk

Other medications

Allopurinol 300mg od (100mg if Cr.Cl <20ml/min) for cycle 1 Prophylactic acyclovir 400mg bd recommended Prophylactic dose LMWH (when platelets > 50 x 109/l). Aspirin can also be considered for VTE prophylaxis. Consider a PPI such as omeprazole. Consider Fluconazole

Dose modification for haematological toxicity (unless due to disease) Neutropenia:				
• Neutrophils <0.5 or platelets <25 on day 1 of cycle	Stop until recovery then restart with 25% dose reduction i.e 1.3mg/m ² reduce to 1.0 mg/m ² , 1.0mg/m ² reduce to 0.7 mg/m ²			
	GCSF prophylaxis(discuss with consultant)			
• No resolution of cytopaenia or they recur at 0.7mg/m ²	If no resolution or recurs at lowest dose, consider stopping treatment – <i>discuss with consultant</i>			
Thrombocytopenia:				
Platelets <25 on day 1 of cycle	Stop until >25 then restart at 1.0 mg/m ² if initially 1.3 mg/m ² or 0.7 mg/m ² if initially 1.0 mg/m ²			
	OR			
	Support with platelet transfusion			
No resolution of thrombocytopenia or recurs at 0.7mg/m2 •	Consider stopping treatment – <i>discuss with</i> consultant			
Dose modifications to Bortezomib for peripheral neuropath	у			
 Grade 1 (but no pain) i.e loss of tendon reflexes or paraesthesiae but not interfering with function 	No change			
 Grade 1 with pain or Grade 2, i.e objective sensory loss or paraesthesia interfering with function but not activities of daily living 	Reduce to 1.0mg/m ²			
 Grade 2 with pain or Grade 3, i.e sensory loss or paraesthesia interfering with activities of daily living 	Withhold until symptoms resolve, then restart at 0.7mg/m ² at <u>once a week</u>			
Grade 4, i.e permanent sensory loss that interferes with function	Discontinue bortezomib			
Management of neuropathy secondary to Thalidomide Sensory Motor Loss of deep tendon reflexes, mild paraesthesias but not interfering with function	Asymptomatic weakness on exam only			
Sensory alteration or paraesthesias interfering with function but not ADLs	Symptomatic weakness interfering with function but not ADLs			
Severe sensory loss or paraesthesias interfering with ADLs	Weakness interfering with ADLs; bracing or assisitance to walk required			
Disability	Severe weakness/disability e.g paralysis			
Grade 3 or 4 toxicity	Stop thalidomide until symptoms resolve; consider reintroducing at 50mg od and escalation up to 200mg if tolerated			
Grade 2 toxicity	Stop thalidomide until toxicity resolves to less than grade 1 then restart at 50% dose			

Grade	1 toxicity	Reduce dose by 50%		
Modifie	cation for renal dysfunction (Bortezomib)			
•	If < 30ml/min <i>discuss with consultant</i> . Note that the incidence of serious adverse effects increases with mild- moderate renal impairment. Patients have been treated safely when the creatinine clearance is<30ml/min and on dialysis but monitor carefully for toxicities if renal function is impaired			
•	30ml/min consider alternative less renal toxic regime. Consultant clinical decision.			
Modifie	cation for liver dysfunction			
•	The major route of bortezomib excretion is hepatic and with hepatic impairment. If bilirubin >30µmol/L use wit dose reduction – <i>discuss with consultant</i>	bute of bortezomib excretion is hepatic and there is limited on the use of bortezomib in patients impairment. If bilirubin >30 μ mol/L use with caution, monitor closely for toxicity and consider on – <i>discuss with consultant</i>		
Dose n	nodification for diarrhoea			
•	If ≥ grade 3 diarrhoea, i.e increase of ≥ 7 stools/day over baseline, incontinence, hospitalization with >24 hrs IV fluids	Reduce dose to 1.0mg/m ² , then 0.7mg/m ² if symptoms persist		
Dexam	ethasone dose modification			
•	If dexamethasone poorly tolerated reduce dose to 20n	ng.		
٠	If still poorly tolerated considerweekly dosing.			
•	No dose modification needed in renal failure			

Thrombocytopenia

Neutropenic sepsis Fluid retention & cardiac failure Peripheral neuropathy (may be painful) Fatigue, malaise, weakness

Thalidomide Toxicities

Nausea (none-mild) Constipation Peripheral Tremor Foetal abnormalities in pregnancy (phocomelia)

Dexamethasone Toxicities

Agitation, Depression Oedema, fluid retention Proximal myopathy Nausea

Fatigue Diarrhoea, constipation & ileus Hypotension

Sedation, somnolence Neuropathy Venous thromboembolism

Confusion Insomnia Peptic ulceration

Written by Dr, Jagdish Adiyodi Consultant Haematologist

Date 23 October 2019

Review date 24 October 2021

REFERENCES

- Cavo M, Pantani L, Petrucci MT, Patriarca F, Zamagni E, Donnarumma D, Crippa C, Boccadoro M, Perrone G, Falcone A, Nozzoli C, Zambello R, Masini L, Furlan A, Brioli A, Derudas D, Ballanti S, Dessanti ML, De Stefano V, Carella AM, Marcatti M, Nozza A, Ferrara F, Callea V, Califano C, Pezzi A, Baraldi A, Grasso M, Musto P, Palumbo A; GIMEMA (Gruppo Italiano Malattie Ematologiche dell'Adulto) Italian Myeloma Network. Bortezomib-thalidomidedexamethasone is superior to thalidomide-dexamethasone as consolidation therapy after autologous hematopoietic stem cell transplantation in patients with newly diagnosed multiple myeloma. Blood. 2012 Jul 5;120(1):9-19.
 eMC UK Summary of Product Characteristics for Velcade, Janssen, January 2016
- Lonial S, Waller EK, Richardson PG, Jagannath S, Orlowski RZ, Giver CR, Jaye DL, Francis D, Giusti S, Torre C, Barlogie B, Berenson JR, Singhal S, Schenkein DP, Esseltine DL, Anderson J, Xiao H, Heffner LT, Anderson KC; SUMMIT/CREST Investigators. Risk factors and kinetics of thrombocytopenia associated with bortezomib for relapsed, refractory multiple myeloma. Blood. 2005 Dec 1;106(12):3777-84.
 Palumbo A et al. A Phase III Study of Enoxaparin ys Aspirin ys Low-Dose Warfarin as Thromborrophylaxis for Newly Diagnosed Myeloma
- Palumbo A et al. A Phase III Study of Enoxaparin vs Aspirin vs Low-Dose Warfarin as Thromboprophylaxis for Newly Diagnosed Myeloma Patients Treated with Thalidomide BasedRegimens. Blood (ASH Annual Meeting Abstracts) 2009 114: Abstract 492.
- Heher EC, Goes NB, Spitzer TR, Raje NS, Humphreys BD, Anderson KC, Richardson PG. Kidney disease associated with plasma cell dyscrasias. Blood. 2010 Sep 2;116(9):1397-404.
- 6. eMC UK Summary of Product Characteristics for Thalidomide, Celgene, December 2015
- VTD is superior to VCD prior to intensive therapy in multiple myeloma: results of the prospective IFM2013-04 trial, Blood 2016 127:2569-2574; doi:10.1182/blood-2016-01-693580